
Environmental Protection Agency

Technology Transfer Program

Upgrading Seafood Processing
Facilities To Reduce Pollution

Waste Treatment Systems

Industry Seminars For

Pollution Control

New Orleans La Seattle Wash

March 5 6 1974 April 2 3 1974

ENVIRONMENTAL ASSOCIATES INC
Consulting Scientists and Engineers
Corvallis Oregon



ysai
Km

Environmental Protection Agency

Technology Transfer Program

Upgrading Seafood Processing

Facilities To Reduce Pollution

Waste Treatment Systems

Industry Seminars For

Pollution Control

New Orleans La Seattle Wash

March 5 6 1974 April 2 3 1974

ENVIRONMENTAL ASSOCIATES INC
• Consulting Scientists and Engineers
K \l Corvallis Oregon



ABSTRACT

These documents were designed by Environmental Associates
[...]
The water temperature determines the solubility of the

air in the water under pressurization With lower water tempera-

tures less recycle is necessary to dissolve the same quantity

of air The viscosity of the water however increases with a

decrease in temperature so that flotation units must be made

larger to compensate for the lower bubble rise velocity at low

temperatures Mayo 1966 recommended that flotation units for

industrial applications be sized on a flow basis for suspended

solids concentrations less than 500 mg 1 Surface loadings should

not exceed 81 1 sq m min 2 gal sg ft min The air to solids

ratio is important as well Mayo 1966 recommended 0 02 kg

172



of air per kg of solids to provide a safe margin for design

Flotation is in extensive use for wastewater treatment

among food processors Mayo 1966 presented data showing high

influent BOD and solids concentrations each in the range of 2000

mg 1 Reductions reached 95 percent BOD removal and 99 7 percent

solids removals although most removals were five percent to 20

percent lower„ The higher removals were attainable using appro-

priate chemical additions and presumably skilled operation

Dissolved air flotation was installed in one tuna plant sampled

during the recent study conducted by Environmental Associates

Inc Additional flotation units are planned by other processors

Demonstration scale units have also been operated on shrimp sal-

mon menhaden and crab wastewaters with variable success Atwell

et alo 1972 1971 Mauldin 1973 Peterson 1973 Table

79 summarizes the results of these testsP

It appears that flotation in many instances can provide

treatment levels comparable to biological treatment Jordan

1973 o Good operation and correct chemical addition are prere-

quisites for high treatment efficiency Air flotation systems

can also be operated at lower efficiencies to serve as primary

treatment steps prior to a physical chemical or biological polish-

ing step if that mode proves advantageous from the standpoint

of cost effectiveness

Figures 27 28 and 29 show the cost of installation

and costs of operation and maintenance both with and without

chemical additives for the dissolved air flotation unite

173



Table 79 Dissolved air flotation performance
United States

Waste stream Additives Parameter Reduction

Sardines polymer 2 mg 1

Atwell alum 200 mg 1

et al 1972

Tuna lime pH 10 0 10 5

Jacobs Eng
1972 polymers

cationic 0 05 mg 1

anionic 0 10 mg 1

Tuna lime 400 mg 1

Jacobs Eng FeCl0 45 mg 1

1972
1

Tuna NaA102
Environmental 120 mg 1

Associates polymer
1973

Alum

polymer

Shrimp
Peterson

1973a

alum 200 mg 1

polymer

Menhaden bail acid pH 5 0 5 3
water Baker alum

Carlson polymer anionic
1972

Suspended
solids 95

BOD 64

Oil grease 80

Suspended
solids 66

BOD 65

Oil grease 66

Suspended
solids 77

BOD 22

Oil grease 81

COD 37

Suspended
solids 56

COD 58

Suspended
solids 65

Suspended
solids 77

COD 73

Settleable

solids 89

Suspended
solids 87

COD 80

Oil grease

^Nonstandard method

100

174



20

100

80

1000

800

jjooi
400

S«200

IF Q 3 16 •

15000 9510 Q 38 5S
IF Q 3 16

35000 3170 Q 38 53S» kg DRY SOLUS REMOVED PER DAY1

112

10

Figure 27

Installation
costs of

dissolved airEnvironmental
Associates Inc 1l974

°tat Lon ^its



50

m

n

H
•»
O
o

90
u
u

z

ui
»
as

20

Z

0

z
o

5
0E
III

T PROCESSING HRS PER DAY

a
o 30012 JO « o 24 0

Q L PER SEC

0 100 200 300 400 900

Q GAL PER MIN

Figure 28 Operating and maintenance costs for dissolved air flotation unit

operated with chemicals Environmental Associates Inc 1974



a

te
u
a

25 00 •

20 00

to

l
o

o
o

111
o

I
M

vl

I

15 00

10 00

500

O

5
c
111
Q

O

h
0

j m\6 HRS P^l

X ¦ I2HRS DW

T • 8 HRS DAY

T«4 HRS DAY

T PROCESSING HRS PER DAY

12 24 28 5

Q L PER SEC

100

• h
200 300

Q GAL PER SEC

400 500

Figure 29 Operating and maintenance costs for a dissolved air flotation unit
operated without chemicals Environmental Associates Inc 1974



2 2 3 Sedimentation and Clarification

Sedimentation is the separation of solids from a liquid

by means of gravity Ancillary functions of sedimentation units

are grease flotation flow equalization and occasionally BOD

reduction Often the first step in a multiple sedimentation pro-

cess is the grit chamber which is a pretreatment basin for col-

lecting heavy particles The clarifier Plate 2 commonly incor-

porates the use of chemicals to convert a large amount of the

remaining particles into settleable solids which are then removed

The design of each unit is based primarily on 1 the

vertical settling velocity of discrete particles to be removed

and 2 the horizontal flow velocity of the liquid stream De-

tention times required in the settling basins range from a few

minutes for heavy shell fragments to hours for low density sus-

pensions The current absence of settling basins or clarifiers

in the fish industries indicates the need for simple on site set-

tling rate studies to determine appropriate design parameters

for liquid streams undergoing such treatment

Removal of settled solids from sedimentation units is

accomplished by drainoff scraping and or suction assisted

scraping Frequent removal is necessary to avoid putrefaction

Seafood processors using brines and seawater must consider the

corrosive effect of salts on mechanism operation Maintaining

realibility in such cases may require parallel units even in small

installations

Sedimentation processes can be upset by such shock

loadings as fluctuations in flow volume concentration and

178



Plate 2 Surface view of a typical circular clarifier

179



occasionally temperature Aerated equalization tanks may pro-

vide needed capacity for equalizing and mixing wastewater flows

However deposition of solids and waste degradation in the equal-

ization tank may negate its usefulness

Major disadvantages of sedimentation basins include

areal requirements and structural costs as well as solids dispo-

sal problems In addition the settled solids normally require

dewatering prior to ultimate disposal

Chemical coagulants such as alum and ferrous chloride

can be added to sedimentation processes to induce removal of

suspended colloids Properly designed and operated sedimentation

units incorporating chemical coagulation can remove practically

all particulate matter Dissolved contaminants however will

require further processing to achieve the necessary removals

The use of some coagulants in large quantities may render the

resulting sludge unusable as a by product because of contamination

Also some flocculation agents are quite expensive

Sedimentation tests run on a combined effluent from a

fresh water perch and smelt plant produced an average of approxi-

mately 20 percent BOD and nine percent suspended solids removals

after 60 minute detention Riddle et al 1972 The nature of

most fish and shellfish wastewaters requires that chemical coagu-

lants be added to sedimentation processes to induce removal of

suspended colloids

A partially successful gravity clarification system

was developed using large quantities of a commercial coagulant

called F FLOK In a test on salmon wastewater reported by

180



Robbins 1973 the floe formed slowly but sedimentation rates

of four feet 1 2 meters per hour were achieved Table 80 sum-

marizes the results of the test

Table 80 Gravity clarification using F FLOK coagulant

Coagulant Total Protein
concentration solids recovery recovery

mg 1

5020 68 92

4710 60 80

2390 47 69

It is important to note that the gravity clarifiers

described above when operated with normal detention times may

release strong odors from rapid microbial action This could

also produce floating sludge

2 2 4c Chemical Oxidation

This method uses chemicals to oxidize the organic matter

present in the wastewater thereby reducing the BOD load Chlorine

and ozone are the most common oxidants although chlorine dioxide

potassium permanganate and others are capable of oxidizing or-

ganic matter found in the process wastewater This technology

181



is not widely used because it lacks economic feasibility„

Chlorine could be generated electrolytically from salt

waters adjoining most processors of marine species and utilized

to oxidize the organic material and ammonia present Metcalf and

Eddy 1972 c Ozone could be generated on site and pumped into

deaerated wastewater Deaeration is required to reduce the build-

up of nitrogen and carbon dioxide in the recycle gas stream„

The higher the COD the higher the unit ozone reaction efficiency

Both oxidation systems offer the advantages of compact size0

The operability of the technology with saline wastewaters and

the practicality of small units have not been evaluated in the

seafood processing industry McNabney and Wynne 1971

The removal efficiency of chemical oxidation using chlor-

ine on domestic wastes is 10 to 35 percent 1969 No known

treatment facilities of this type have been used in the seafood

industry

2o2 5 Sludge Treatment

Sludges floats skimmings and other slurries vary

widely in dewaterability Waste activated sludges and floated

solids are particularly difficult to dewater It is probable

that most sludges produced in treating fish processing wastes

would require conditioning before dewatering Such conditioning

may be accomplished by means of chemicals or heat treatment

Because of toxicity problems anaerobic digestion to stabilize

sludges before dewatering is not feasible at plants employing

salt waters or brines Aerobic digestion will produce a stabilized

182



sludge but not one which is easy to dewater The amount and

type of chemical treatment must be determined in light of the

ultimate fate of the solid fraction For example lime may be

deposited on the walls of solubles plant condensers Alum has

been shown to be toxic to chickens at 0 12 percent concentrations

and should be used with care in sludges intended for feed by-

product recovery 1970

A large variety of equipment is available for sludge

dewatering and concentration each unit with its particular ad-

vantages These include vacuum filters filter presses gravity

belt dewaterers spray dryers incinerators centrifuges cyclone

classifiers dual cell gravity concentrators multi roll presses

spiral gravity concentrators and screw presses Such equipment

can concentrate sludges from 0 5 percent solids 5000 mg 1 to

a semi dry cake of 12 percent solids 120 000 mg 1 with final

pressing to a dry cake of over 30 percent solids 300 000 mg 1

Units are generally sized to treat sludge flows no smaller than

38 1 min 10 gpm Because maintenance requirements range from

moderate to high the provision of dual units is required for

continuity and reliability

Except in meal plants solids dewatering and concentra-

ting equipment is not presently employed in the fish industries

The wide variety now available implies that workable equipment

exists which is suitable for moderately sized installations [over

757 cu m day 200 000 gpd ] Sludge and float flows from smaller

installations could probably not be utilized in dewatering equi-

pment economically This condition effectively favors the larger

processors
183



2 o 3 Biological Treatment of Wastewater

The term biological treatment encompasses the applica-

tions of living organisms to the reduction and or removal of or-

ganic constituents and nutrients from wastewater In practice

this is accomplished by the assimilation of dissolved and colloidal

organic materials from the wastewater by the metabolic processes

of microorganisms

By far the largest and most important group of micro-

organisms utilized in biological treatment are the bacteria

To a lesser extent molds yeasts protozoa and rotifers are

important in certain phases of the treatment processes One ad-

ditional group of organisms not generally considered with the

microorganisms but important nonetheless in wastewater treatment

are the algae uni and multicellular plants useful in some types

of treatment systems As with most living systems microorganisms

are very susceptible to environmental changes especially abrupt

shock changes so careful control must be maintained in biologi-

cal treatment systems o assure the proper environment for effec-

tive microbial activity

Microorganisms are classified by their specific environ-

mental requirements One division is based on the type of carbon

source required by the organism Those able to utilize inorganic

carbon sources specifically carbon dioxide are termed autotro-

phic those needing organic sources of carbon are termed heter-

otrophic

184



Another classification is determined by the oxygen re-

quirements of the organisms for growth0 Those organisms which

require the presence of free oxygen are called strict aerobes

Organisms requiring a complete absence of free oxygen are labeled

strict anaerobes Some organisms are capable of growth either

with or without free oxygen and these organisms are termed facul-

tative

The temperature range for growth is yet another factor

by which organisms are classified Psychrophiles grow best at

low temperatures but these organisms are of minimal importance

in wastewater treatment Mesophiles grow in the wide range of

temperatures intermediate to the other groups Thermophilic or-

ganisms grow at rather high temperatures not usually found in

waste treatment systems but some of the anaerobic bacteria use-

ful in sludge digestion are of this type

Other environmental parameters are bases for classifying

the microorganisms these include salt tolerance sugar tolerance

osmotic pressure etc These categorizations are of limited im-

portance however in the discussion of biological wastewater

treatment

In the actual treatment systems many microorganisms

are present and the influent wastewater provides the nutrients

and environment necessary for their growth The organisms utilize

the dissolved and colloidal organic materials the levels of which

are measured by the BOD test for growth and reproduction thereby

creating new cells These cellular organisms often clump together

to form a slime or a mass often called cultures colonies and

185



biomass The metabolic processes are efficient in removing con-

stituents from the wastewater and the organisms are usually fairly

easy to remove from the water by sedimentation Since the rate

of BOD uptake from the water by the organisms depends mainly on

the number of organisms it is desirable to qaintain a fairly

large number of organisms in contact with the raw waste to optimize

the rate of BOD removals This is done in many systems by recycling

the settled organisms in the sludge thus the origin of the

term activated sludge0M Treatment efficiency also depends heavily

on the maintenance of the proper environment for microbial growth

In biological treatment the major considerations for

BOD removal efficiency are the availability of oxygen to the

organisms and residence time in the system Aerobic organisms

are much more versatile and resistant to slight environmental

changes than anaerobic organisms and are much faster in metabo-

lizing waste They produce low energy relatively inert end pro-

ducts COj and water and are thus the most desirable organisms

to utilize in treating wastewater Anaerobic organisms are slower

are usually thermophilic or upper mesophilic and often produce

reduced chemical compounds many of which are highly malodorous

and undesirable However they do play a role in certain phases

of wastewater treatment The vast majority of biological treatment

is carried out by aerobic organisms in bio oxidative metabolic

processes which has led to the use of the term biological oxi-

dation to describe aerobic microbial treatment

One additional consideration in biological treatment

affecting mainly the treatment rate is temperature The metabolic

186



processes of the microorganisms are affected directly by tempera-